



Test Report

No: SHFDO070703361FD

Date: Jul 30 2007

Client name: TITANPE TECH (SHANGHAI) INC.
Client address: BD7, NO. 198, CHANGHE ROAD, SHANGHAI, 200331, PRC

The following sample(s) was/were submitted by/ on behalf of the client as:

Sample name: Nano Photocatalyst
Batch no.: /
Manufacture: TITANPE TECH (SHANGHAI) INC.
SGS job no.: SHFDO070703361FD
Date of receipt: Jul 11 2007
Testing period: Jul 11 2007 ~ Jul 30 2007

TEST(S) REQUESTED:

Selected test(s) as requested by applicant:
Test for skin irritant

TEST METHOD(S):

US FHS Guidelines 16 CFR Part 1500.41

TEST RESULT(S):

Please refer to next page

CONCLUSION:

According to irritation response categories in rabbit, the test sample is non- irritating.

Page 1 of 2

Signed for and on behalf of SGS

Authorized Signature

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

Test Report

No: SHFDO070703361FD

Date: Jul 30 2007

TEST RESULT(S):

*** Test for skin irritant**

Experiment Animals: Rabbit, New Zealand White Albino, 2.0~2.3 kg each, supplied by Shanghai HaiKe Experiment Animal Farm, Certificate No. scxk (Shanghai) 2002-0015.

Number/Sex of animals: 6/not specified

Observation period: 72 h after dosege.

Test Environment: Rabbit room of conventional condition. Certificate No. syxk 2004-0018, Shanghai; Room temperature 18~24°C; Relative humidity 50-68%.

Test Result:

Only one animal appeared the sign of erythema in its skins at 24h after dosege, and received Primary Irritation Score of 0.08.

Rabbit Number	Erythema-eschar				Edema			
	24 hours		72 hours		24 hours		72 hours	
	Intact	Abraded	Intact	Abraded	Intact	Abraded	Intact	Abraded
1	0	0	0	0	0	0	0	0
2	1	0	0	0	0	0	0	0
3	0	0	0	0	0	0	0	0
4	0	0	0	0	0	0	0	0
5	0	0	0	0	0	0	0	0
6	0	0	0	0	0	0	0	0

REMARK: The *test was carried out by external laboratory assessed as competent

SAMPLE DESCRIPTION: Liquid in bottle

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.